1122167 180cc Rugby RS10-CVT V3

ART-NR. 1122167

180CC RUGB
MAXI QUAD

J

I NITRO

Wy

MoTOoORS

www.nitromotors.de

I

10 1k 1A

e

136 135 13 0
T1134 000 33 EEN32 00 31 {

11730 000 29 m 28

00026 11125241923 11 22

No. ERP No. Menila Art. EAN Code English name Specification Qty order Note
1 607653 9022999 4255675414850 Front bumper ZHArp 1
2 606854 9020161 4251814683897 Electric cover THPrP 1
3 607656 9023000 4255675414867 Front light support ABSE A 1set
4 607658 9023001 4255675414874 Meter cover THPrP 1
5 607659 9023002 4255675414881 windshield ZREAPCERE 1
6 606848 9021540 4251814684238 Double foot rest ZHArp 1set
7 606853 9021541 4251814684245 Small chain cover T HPrA 1
8 606846 9021542 4251814684252 Rear carrier cover THPrP 1
9 112957 9021543 4251814684269 Seat cushion shock proof rubber BRNED 2
10 606845 9021544 4251814684276 Front carrier cover THPrP 1
11 607654 9023500 4255675414898 Head light support ZHrp 1
12 606843 9021546 4251814684290 Front plastic body L HPP 1
13 606847 9021547 4251814684306 Foot rest ZHArp 1set
14 606844 9021548 4251814684313 Rear plastic body L HPP 1
15 606595 9021549 4251814684320 Back rest 1
16 606856 90215500303 4251814684337 Rims cover red L FIABS 4
16 606856 90215500404 4251846188117 Rims cover green L FIABS 4
16 606856 90215500202 4251846188124 Rims cover blue L FIABS 4
17 112534 9021551 4251814684344 Hand guard [E]ATA300F 1set
18 607177 9021552 4251814684351 Back rest base board 1
19 606659 9021553 4251814684368 Back rest cover PP 1
20 606876 9021554 4251814684375 Hold cover PP 1




21 606589 9024022 4255675414904 Seat cushion A 1
22 105136 9029804 4251814684429 Flange bolt M6*16 2
23 600672 9029805 4251814684436 Hexagon socket screw M6*16 2
24 105873 9029806 4251814684443 Clamping piece M4.2 6
25 105146 9029807 4251814684450 Flange bolt M6*25 6
26 104921 9029808 4251814684467 Lock nut M6 73
27 120558 9029803 4251814684412 Ply-yarn drill 2
28 601797 9029809 4251814684474 Tapping screw ST4.2%12 16
29 101701 9029810 4251814684481 Front cover pad b6 19
30 105156 9029811 4251814684498 Flange screw M6*35 2
31 116322 9020162 4251814684405 Rubber cover R/INER 6
32 116300 9029812 4251814684504 Specer bush $8.5*p12* 12 /NEE 6
33 105450 9029813 4251814684511 Flat gasket b6 19
34 110887 9029814 4251814684528 Hex scokey bolt M6*16 102
35 104787 9029815 4251814684535 Bolt M6*16 2
36 113217 9029816 4251814684542 Hex scokey bolt M6*12 3
37 606857 9021539 4251814684221 Fork cover THPA 1
38 90299130303 4255675416267 sticker set red 1
38 90299130202 4255675416274 sticker set blue 1
38 90299130404 4255675415161 sticker set green 1
2. Rear suspension system
—27
RS iz g g % 1701 45 g
80604 = @ Soee:. 312 11
2 a0 & a
o e = ||
-—20 @
A 00~ N -
y 22 P 22
&= 31 —36 y
23 &= rﬂ
&= C—26
T gg 00— = ZFO
28—
! e———— 34
N— G @ 025 e——33 @—35
%‘_29
No. ERP No. Menila Art. Menila EAN code English name Specification Qty order Note
1 607097 9025504 4251814684603 Rear chain wheel 5304388 % A 1
2 105136 9029804 4251814684429 Flange bolt M6*16 2
3 606850 9021557 4251814684610 Big chain cover L FpP 1
4 105277 9029820 4251814684627 Lock nut M8*1.25 5
5 104985 9029821 4251814684634 Flange bolt M10*1.5%25 4
6 105194 9029822 4251814684641 Flange bolt M8*16 8
7 606586 9023024 4251814684665 Rear disc brake 4. $190% A 1
8 606585 9029823 4251814684672 Disc brake flange TH 1
9 606588 9029824 4251814684689 Chian wheel flange TH3aA 1
10 104860 9029825 4251814684696 Hex nut M33*1.58E 4
11 105340 9029826 4251814684702 Cotter $3*40 2
12 105333 9029827 4251814684719 Slotted nut M20*1.5 2
13 104876 9029828 4251814684726 Spring washer M20 2
14 600583 9029829 4251814684733 Gasket $20*p4s8*4 2
15 606587 9029830 4251814684740 Rear rims flange TRk 2
16 105255 9029831 4251814684757 Lock nut M10*1.25 8
17 104981 9029832 4251814684764 Flange bolt M10*1.25*25 8
18 606583 9029607 4251814684771 Rear shaft TH 1
19 606661 9025007 4251814684788 Rear steel Hub &R 2
20 100537 9025008 4251814684795 Cycle valve EA 2
21 105013 9029833 4251814684801 Flange bolt M10*1.25*50 2
22 108326 9025009 4251814684818 Dust cover 2
23 9120294 4255675421742 Rear tire Junkai 22*10-10" tubeless 22*10-10F 2
24 606539 902200500808 4251814684825 Rear absorber white 370mm3¥EE 10 1




25 105255 9029831 4251814684757 Lock nut M10*1.25 2
26 104651 9029834 4251814684856 Tension wheel spring 1
27 606852 9021558 4251814684863 Rear axle hub protector T HPrA 1
28 112921 9029835 4251814684870 Swing arm bushing wErae, ERNEH 2
29 108287 9029836 4251814684887 Grease fitting &R 1
30 102803 9024307 4251814684894 Rear axle bearing 6007 2
31 606521 9029002 4251814684900 Rear fork L F(4.765KG) 1
32 112924 9021559 4251814684917 Rear fork seal cap BRNED 2
33 607103 9029837 4251814684924 Flange bolt M12*1.25*300 1
34 606592 9029838 4251814684924 Swing arm bushing $18*$12.5%266 1
35 104908 9029839 4251814684931 Lock nut M12*1.25 1
36 120355 9029840 4251814684948 Rear axle carrier spacer $42*$p36*133 1
37 111362 9029841 4251814684955 QOil seal 45*%62*8 2
38 105039 9029851 4251814684962 Flange bolt M12*1.25%¥110 2
39 604476 9029843 4251814684979 Strengthen mount 1
40 110316 9023026 4251814684993 Towing hook piece 1
41 605256 9023025 4251814684986 Fix support 1
42 108647 9029608 4251814685006 Rear axle carrier 1
43 102326 9029609 4251814685013 Rear ball 1
3. Steering system
No. ERP No. Menila Art. Menila EAN code English name Specification Qty order Note
1 606858 9026012 4251814660898 Handgrip TH 1set
2 606536 9026003 4251814685044 Handgrip LRETS0mmTEHE M6 1
3 606700 9026004 4251814685051 Handle bar clamp ERSEA ( DB27 LEE) 1set
4 105234 9029844 4251814685068 Flange bolt M8*55 4
5 607117 9023027 4251814685075 Front Brake/Throttle control assemblies 1
6 606501 9020163 4251814685136 Handle bar EF(1.24KG) 1
7 102528 9023032 4251814685143 Throttle cable RX 24 1
8 115426 9021560 4251814685150 Steering dust cover 2
9 605519 9020206 4251814685167 Wire button B 1
10 111485 9020164 4251814685174 Steeing shaft oil seal 17*35*7 1
11 111476 9024308 4251814685181 Needle Roller Bearing 2202 1
12 108166 9023033 4251814685198 Front brake disc [E & b160mm 2
13 105363 9029845 4251814685204 Carriage bolt M8*20 2
14 105276 9028946 4251814685211 Lock nut M8 6
15 112478 9020165 4251814685228 Steering shaft spacer & FIATA300-F 2
16 112537 9020252 4251814658574 Steeing crash plat & FAATA300-F 1
17 605451 9020167 4251814685242 Steering fix seat 1
18 104867 9020168 4251814685259 Spring pad M10_%k 2 5
19 105321 9028947 4251814685266 Slotted Nut M10*1.5 4
20 105338 9028948 4251814685273 Cotter $2.5%30 4
21 105393 9028949 4251814685280 Flat gasket $10*¢$20*1.5 1
22 105256 9028950 4251814685297 Lock nut M10*1.5 1
23 109643 9028951 4251814685303 Cotter $3*25 1
24 606537 9020169 4251814685310 Pull rod 290mm 1set
25 105212 9020170 4251814685327 Flange bolt M8*25 4




26 116309 9027007 4251814685334 Function switch 1
27 101674 9026006 4251814685358 Throttle seat RR24 1
5-1 605217 9026005 4251814685082 Front Disc brake down pump 2
5-2 605216 9023028 4251814685099 Front Disc brake pad 2
53 605214 9023029 4251814685105 Front Disc brake handle 1
5-4 605219 9023030 4251814685112 Front Disc brake up pump 1
55 607185 9023031 4251814685129 Front Disc brake tube 1
28 111486 9020171 4251814685419 Rear view mirror R 1
4. Electric parts and oil supply system
2
2
111 |
23 19
L 8
% ‘
| I y j éa s 1 M ®
¢ 2‘1 ZL 23 24 25 26 2‘7 28 ZL 3‘0 1

No. ERP No. Menila Art. Menila EAN code English name Specification Qty order Note

1 607657 9027679 4255675414935 Front LED driving light 53: 1set

2 120354 9020172 4251814685426 Speed sensor #K1.5% (RFABES set) 1

3 105272 9028953 4251814685433 Lock nut M6 1
4 105140 9028955 4251814685693 Flange bolt M6*20 1

5 101010 9028946 4251814685211 Spark plug coil RXR24 1

6 117493 9020175 4251814685471 Battery bandage RNES 2

7 9058004 4251237150792 Polar Bar AGM Batterie 2N9-BS 12V9AH 1
8 112844 9027610 4251814685518 Rear light BRNED 1
9 105272 9028953 4251814685433 Lock nut M6 2
10 105450 9029813 4251814684511 Flat gasket 6 2
11 100907 9020177 4251814685501 Feflector KAL 1
12 606842 9020182 4251814685594 Main cable A 1
13 102659 9021083 4251814685600 Oil sensor BASHEFIR 1
14 101384 9021803 4251814685556 Relay RXA4 1
15 100731 9021804 4251814685570 Rectifier RXR24 1
16 100668 9021805 4251814685587 @] RR2 4 1
17 105140 9028955 4251814685693 Flange bolt M6*20 3
18 105272 9028953 4251814685433 Lock nut M6 3
19 606874 9020195 4251814685778 Meter A 1
20 111151 9020196 4251814685785 Tapping screw $3.8*%12 10
21 600566 9020185 4251814685624 Gas Cap Vent Tube &R 1
22 101679 9020186 4251814685631 Fuel Tank Cap REEIR 1
23 100269 9020187 4251814685648 Fuel line 100mm 2
24 605993 9020188 4251814685655 Fuel line 220mm 1
25 101456 9020189 4251814685662 Circlip $83E A 8
26 600801 9020190 4251814685679 Fuel filter universal EA 2
27 102241 9020191 4251814685686 Fuel Shut off Valve / Petcock b1z 1
28 105272 9028953 4251814685433 Lock nut M6 1
29 105798 9028955 4251814685693 Hexagon socket screw M6*16 1
30 105218 9028956 4251814685792 Flange bolt M8x30 2
31 105276 9028946 4251814685211 Lock nut M8 2
32 102305 9028309 4251814685709 Fuel tank BES:ESEN 1
33 605468 9027680 4255675414942 Front spot light G 2
34 101552 9023501 4255675414959 Horn 1
35 100394 9020258 4251814658680 Alarm 1




| 36 | 106011

9020311

4251814661024

Cigar lighter

=
[e]

__

5. Front suspension system

oI

10

g_

10

-mm'm.e»ni

12
149—@ I] IO (o] ®—14
1
22 2J 1

No. ERP No. Menila Art. Menila EAN code English name Specification Qty order Note
1 105027 9028957 4251814685808 Flange bolt M10*1.25*70 8
2 112931 9020197 4251814685815 A-arm Bushing $17.7*$10*49 8
3 105254 9020198 4251814685822 Lock nut M10*1.25 8
4 606505 9029003 4251814685846 Up A-arm (0.675KG/R) 2
5 105320 9028958 4251814685853 Slotted Nut M10x1.25 8
6 105393 9028949 4251814685280 Flat gasket $20xp10x1.5 4
7 104868 9028959 4251814685860 Spring flat M10 4
8 105338 9028948 4251814685273 Cotter $2.5%30 4
9 102443 9020207 4251814685877 Rotator 10-HEAKRASF 1set
10 105253 9020208 4251814685884 Lock nut M10*1.25 4
11 112930 9020211 4251814685914 A-arm Bushing 16
12 105006 9020210 4251814685907 Flange bolt M10x40x1.25 4
13 606538 902200600808 4251814685921 Front absorber white 375mm3EE 8 2
14 108326 9025009 4251814684818 Dust cover HREBIERD 2
15 105340 9029826 4251814684702 Cotter $3x40 2
16 105326 9020199 4251814685945 Slotted Nut M14x1.5 2
17 105414 9020200 4251814685952 Flat gasket $40x$14.2x1.8 2
18 102890 9020201 4251814685969 Knuckle 1set
19 606879 9029004 4251814685976 Right down swing arm 1.355KG 1
20 606660 9025010 4251814685983 Front Steel Hub 105 2
21 100537 9025008 4251814684795 Cycle valve &R 2
22 9120293 4255675421735 Junkai Front tire 23*7-10" 23*7-10 2
23 101488 9020202 4251814686003 Tir rod end [ K4 4 D0 B g 2
24 105263 9020203 4251814686010 Lock nut M14*15 2
25 105277 9029820 4251814684627 Lock nut M8*1.25 8
26 112934 9020204 4251814686027 Swing arm seal cover $37*$p10 16
27 108287 9029836 4251814684887 Grease fitting M6*9 8
28 606507 9029332 4255675414980 Left down swing arm red 1.355KG 1
29 102725 9021944 4251814669860 Ball head 32*38TH EHIE 2




6, Frame and powersystem
2

42—4—'

aadl) e

No. ERP No. Menila Art. Menila EAN code English name Specification Qty order Note
1 606511 9029007 4251814686065 Rack-rear L F(3.35KG) 1
2 606527 9029008 4251814686072 Rear Carrier support L H((1.115KG)) 1
3 105276 9028946 4251814685211 Lock nut M8 2
4 105204 9020212 4251814686089 Flange bolt M8*20 4
5 606658 9029009 4251814686096 Back rest seat #k#(0.705KG) 1
6 105194 9029822 4251814684641 Flange bolt M8*16 4
7 606529 9029010 4251814686102 Rear Carrier support L F(1.225KG) 1
8 104963 9020213 4251814686119 Flange bolt M10*1.25*20 4
9 606515 9029011 4251814686126 Left Foot rest support L A(1.9KG) 1
10 606517 9029014 4251814686157 Right Foot rest support L F(1.9KG) 1
11 606503 9029013 4251814686140 Frame L F(20.89KG) 1
12 606531 9029015 4251814686164 Support TH(1.9KG) 1
13 102414 9029818 4251814684580 Rubber 16 6
14 105212 9020170 4251814685327 Flange bolt M8*25 6
15 606509 9029107 4251814686188 Front carrier L F(3.35KG) 1
16 105194 9029822 4251814684641 Flange bolt M8*16 1
17 606513 90291080303 4251814686256 Front bumper red TH (3.48KG) 1
17 606513 90291080404 4251846188094 Front bumper blue TH (3.48KG) 1
17 606513 90291080202 4251846188100 Front bumper green T H (3.48KG) 1
18 603847 9020219 4251814686263 Meter soleplate [R/INE & (0.06KG) 1
19 606523 9020220 4251814686270 Mter support L F(0.12KG) 1
20 109860 9020215 4251814686195 Handguard soleplate EA 2
21 109861 9020216 4251814686201 Handguard support &R 2
22 606525 9020218 4251814686249 Skid resistance pedal L F(0.05KG/R) 2
23 105131 9020222 4251814686294 Flange bolt M6*12 4
24 606535 9020223 4251814686300 Guard plate L F(0.36KG) 1
25 603845 9020225 4251814686324 Support R/ME E (0.02KG) 1
26 606860 9027903 4251814686331 Muffler rear part TH 1
27 606580 9027904 4251814686348 Muffler spring A 2
28 606579 9027905 4251814686355 Muffler front part ZH 1
29 606859 9027906 4251814686362 Muffler assembly A 1
30 600753 9027907 4251814686379 Cushion collar & $20*$8.2*19 2
31 105888 9020232 4251814686386 Self lock nut M8 2
32 105217 9020226 4251814686409 Flange bolt M8*30 2
33 110728 9021304 4251814686393 Caburetor PD26, 71 £ & 250mm 1
34 105272 9028953 4251814685433 Lock nut Y3 2
35 606581 9028502 4251814686416 Air filter A 1
36 101641 9023604 4251814686423 Chain 53048275 1
37 607915 9021837 4255675415017 Hexagon bolt M10*1.25*115 1
38 607367 9021838 4255675415024 Engine GY6-169%EI%4, TH - WFMEN 1
39 607914 9021839 4255675415031 Hexagon bolt M10*1.25*105 2
40 104868 9028959 4251814685860 Spring pad M10 2
41 105875 9020229 4251814686539 Self lock nut M10*1.25 2
42 607810 9023156 4255675415048 Rear Brake/Throttle control assemblies 1

42-1 607840 9023157 4255675415055 Rear Disc brake handle 1




42-2 607841 9023158 4255675415062 Up bump 1

42-3 607842 9023159 4255675415079 brake pad 1
42-4 607843 9023160 4255675415086 Down pump 1
42-5 607844 9023161 4255675415093 Oil tube 1

NI I 1

g WN N §F N =

www.nitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.
Druckfehler und Irrtimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mail: parts@menilagroup.de




